Caterpillar assembly #1213064 drawings for  814F General Wheel Dozer.
* Last version maybe changed.
1234

Braking System Assembly 121-3064 Control GP-SERVICE Brake(Caterpillar 814F general wheel dozer)

Part NO. 121-3064
Name Control GP-SERVICE Brake
Section Braking System
Modifier -
SNP 9DM IESCN SEBP24010266
Updated 2018-09-27
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Caterpillar-Aftermarket.com have excellent quality Guarantee.

CAT 814F Braking System 121-3064 Assembly

121-3064 Control GP-SERVICE Brake , S/N 9DM139-UP, Part OF 119-0010 Chassis AR, Type 2
Model: Caterpillar 814F
Catalog: General Wheel Dozer
Section: Braking System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2,3,4 1 8M-2773 8M-2773 Clip LOOP 6 N
2,3,4 2 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK 14 N
2,3,4 3 6V-8801 6V-8801 Nut 3/8-16-THD 7 N
2 7 8T-7547 8T-7547 Bolt M8X1.25X30-MM M 8 N
2 8 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 6 N
2 9 5M-3062 5M-3062 Bolt 3/8-16X0.75-IN 1 N
2 13 5P-4116 5P-4116 WASHER-HARD 8.8X20.5X2-MM THK 4 N
2 14 8T-4200 8T-4200 Bolt M8X1.25X16-MM M 2 N
2 16 5C-2874 5C-2874 Nut M5X0.8-THD M 1 N
2,4 17 9X-8257 9X-8257 Washer 17.5X30X3.5-MM THK 4 N
2,3 18 6V-1889 6V-1889 Clip LOOP 2 N
2,4 25 6V-3965 6V-3965 Fitting QUICK DISCONNECT 3 N
2,4 33 4L-6454 4L-6454 Bolt 3/8-16X1-IN 2 N
2 34 4S-1962 4S-1962 Clip LOOP 4 N
2 35 8T-2502 8T-2502 Bolt 3/8-16X1.125-IN 3 N
2 37 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 1 N
2 38 5P-2228 5P-2228 Bolt 1/2-13X1-IN 1 N
4 70 6V-8556 6V-8556 Nut 1-3/16-12-THD 2 N
3,4 47 5K-8451 5K-8451 Clip LOOP)(15.88MM ID 4 N
3 58 1S-0994 1S-0994 Clip LOOP 1 N
4 77 4V-0939 4V-0939 Bolt 5/16-18X1.73-IN 1 N
4 78 7X-0440 7X-0440 Bolt 5/16-18X1.75-IN 1 N
4 82 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 2 N
4 83 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 9 N
4 84 8T-4133 8T-4133 Nut M10X1.5-THD M 5 N
4 90 8T-6466 8T-6466 Bolt M10X1.5X60-MM M 2 N
4 91 6V-9874 6V-9874 Connector STRAIGHT 1 N
4 93 5P-9297 5P-9297 Clip LOOP 1 N
4 95 091-1745 091-1745 Washer 16.6X24X1.2-MM THK 6 N
4 100 8T-4191 8T-4191 Bolt M10X1.5X16-MM M 2 N
4 101 7X-7729 7X-7729 Washer 11X25X3-MM THK 2 N
4 103 7X-2534 7X-2534 Bolt M6X1X50-MM M 2 N
4 104 9X-8256 9X-8256 Washer 6.6X12X2-MM THK 2 N
4 106 7X-2553 7X-2553 Bolt M16X2X40-MM M 2 N
2 75 5P-8247 5P-8247 WASHER-HARD 17X32X3.5-MM THK 1 N
3 62 4L-9337 4L-9337 Bolt 3/8-16X1.5-IN 1 N
3 80 1L-5081 1L-5081 Spacer 0.41X0.75X0.56-IN THK C 1 N
2 115 5S-7382 5S-7382 Bolt 3/8-16X1.375-IN 1 N
7X-9181 7X-9181 KIT-SEAL PRESSURE Reducing VALVE J 1 N
S: 9DM / 9DM (1 ~ 99999)
: : Available Repair KIT(S): C: Change From Previous Type I: Refer TO Hydraulic Information System J: Valve GP Marked J Includes Kit Marked J M: Metric Part Y: Separate Illustration

*Assembly 121-3064 Control GP-SERVICE Brake Suitable for 814F General Wheel Dozer Braking System
*Original 121-3064 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 121-3064 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Caterpillar-Aftermarket.com have professional services.

Caterpillar-Aftermarket.com global.